1
ONTYs)

LOCTITE 243
o LIS R

G-

%@
®-®

=
@ é>6 LOCTITE 243

1190 RC 8 ORANGE 2009 <2009><EU><990310>
FRONT FORK, TRIPLE CLAMP

Pos Part Number Description Additional Text Quantity
1* 6900103403401S TOP TRIPLE CLAMP RC8 210/34 09 1.00
2% 6900103203401S BOTTOM TRIPLE CLAMP CPL. 09 1.00
3* 6900103600001 STEERING HEAD SCREW 09 1.00
4 69001086100 PROT. RING STEER. HEAD BEARING 1.00
5 69001084000 O-RING SUPPORT W. SEALING LIP 2.00
6 69001081000 STEERINGHEAD BEARING CPL. 2.00
7 0025080356 HH collar screw M8x35 TX40 7.00
8* 0019080356 COUNTERSUNK SCREW ISA45 M8X35 2.00
9* 69012005050 SPECIAL WASHER ALU 8X22MM 2.00

8044



10 16181D0103 STEERING DAMPER WITHOUT CLAMP 1.00
12 0770120025 O-RING 12X2,5 NBR 70 1.00
13 69012060060 WASHER F. STEERING DAMPER RC8 1.00
14* 6901200600092 STEERING DAMPER SUPPORT 09 1.00
15 0025050166 HH collar screw M5x16 TX30 1.00
16 15080122 ADJUSTING GEAR 1.00
17 15080106 ADJUSTING SCREW M3X12 1.00
20* 05187E0701 FORK KTM RC8 2009 1.00
21 0025080306 HH collar screw M8x30 4.00
22 150801208 CLAMP CPL. + SCREW 08 1.00
99 69001081044 STEARING HEAD REP. KIT RC8 0.00

*= New part




